BAOSHAN IRON&STEEL CO., LTD.

INSPECTION CERTIFICATE
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MAGOC02 PAGE 1 OF 1
CUSTOMER PRODUCT Steel pipe
PURCHASER CUSTOMER’ S NO. 272258 CERTIFICATION NO. T20302013
TE O BELIVE 20210717 CONTRACT NO. 620206213
ASME B36. 10M-1996
SPECIFICATION ASTM A106/A53 GR.B CUSTOMER ORDER M. m DATE OF ISSUE 20210717
No Coating
STAMP OF MILL R Z LICENSE XK05-108-001
w —3 :
0. D. 17.1 W.T. % 3.00 % Length Scope 6. 00m—12. 00m tal mﬁaﬁ = Total Bundles Order Quantity. 6.54 MT
Total pcs _ Total Weight ﬁm. 54 MT — Delivery Condition _ 2/ >, As—Rolled 3\ Making Method Hot Finished Seamless
Chemical Composition% o %1, A Tensile Test Impact Test
o ’ ¥ G.L.=L1 i fmwm:mm icrost| Grain
Heat C[Si|Mn| P [ S | V|Ni|Cr|[Mo[Cu|Nb Y.S. Test Tcoaﬁm size
Nl No. |M%[2l2 (2303 (322 2]2]3 No k] 6 q.m.m.rEWWM z
1=X10, 2=X100, 3=X1000, 4=X10000, 5=X100000 4 |5 MPa % 2 | 3 |AVG,
MIN I7] 190 |} e fome s oo [ o ] o 240 | 415 | 25 | —
MAX 221~ 1135{50} 58 | 30)40) 40| 15|40 | 10 — 585 | — | 197
11 21121 H|18| 13|78 22| 25 |19(21|19]| 8 |20]| 6 64251 P 275 | 465 |28.5] 160
M C PRl| 285 | 470 |29.0 165
5 2 |1
6
7
3
9
- - - - o e ———% Visual& i : o
E.T. E.M. 1. U.T. .1 W.T.Mesure | 7o pVisuale —Good|coating| - - rift Test
Expansion |Ring Expansion |Ring Tensile| Flattening Bending Deat ‘Teabtams NDT
- - ) o == Good — = . Good
NOTES G.L.=Gauge Length L1=5.65 SQRT (FO0) *¥1 Procese Continuous Casting #*2 Chemical Composition H=Heat(Ladle) Analysis *3
ize 2= Strip TX20mm *5 Orientation 1= Longitudinal %6 = os
REMARK

SURVEYOR

HERE CERTIFY THAT THE MATERIAL. HEREIN DESCRIBED HAS BEEN MANUFACTURED, TESTED IN ACCORDANCE WITH ABOVE STANDARD AND
wmoHEQ:cz>zcm>.2m3m_u.=._mmmDmemz‘_.m.
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CUSTOMER PRODUCT Steel pipe
PURCHASER CUSTOMER” S NO. 654286 CERTIFICATION NO. T20302524
DATE OF DELIVERY %\. 210717 CONTRACT NO. 620056632
ASME B36. 10M-1996 \
SPECIFICATION ASTM A106/A53 GR.B CUSTOMER ORDER N#. \»\ DATE OF ISSUE 20210717
No Coating -
STAMP OF MILL INS ﬂoc@ e LICENSE XK05-108-001
0.0. | 213 | WT. | 3.00 |  Length Scope 6. 00m—12. 00m ength , Total Bundles Order Quantity. 5.47 MWT
Total pcs _ Total Weight _ 5.47 MT _ Delivery Condition ﬁ s—Ko ificate king Method — Hot Finished Seamless
. i s Tensile Test
Chemical Composition% A Impact Test
2l ° G.L.=L1 ’ :mw.wsmm_zmoﬂoﬁ Grain
Heat C{[Si[Mn|[P ]| S |V [Ni[Cr|Mo{Cu|Nb Lot .5 Test [fucture size
No-l No. (MP[aT2l2 (33 [3]2]2(2]z2][3 No. | 4| 6 L& WL B % °
1=X10, 2=X100, 3=X1000, 4=X10000, 5=X100000 4 5 MPa % 123 |AVG
MIN 17110129 )| —] — | —|—|—|—|—|— 240 | 415 [ 25 | —
221 —— 11351501 58 13014040 ]15)40] 10 i 585 | — 1197
1 21127 Hi19) 13|56 124 ] 36 (1512020 ] 8 |20 8 54136| P 265 | 460 (27.5( 156
M C pRlt| 250 | 470 |28.0| 157
5 2 1
6
7
8
9
E.T. - - E.M.L - - U.T. - - MP.I.| -~ W. T. Mesure —% Visual& Dimensions | Good | Coating | - - | Drift Test | - -
Coverage
Expansion Ring Expansion Ring Tensile Flattening Bending oot ‘Trestmans MY
- - - - - - Good - - - - Good
NGTES G. L.=Gauge Length L1=5.65 SQRT(FO) %1 Procese Continuous Casting #*2 Chemical Composition H=Heat(Ladle) Analysis #*3
Size 2= Strip TX20mm *5 Orientation 1= Longitudinal *6 = os
REMARK
— HERE CERTIFY THAT THE MATERIAL. HEREIN DESCRIBED HAS BEEN MANUFACTURED, TESTED IN ACCORDANCE WITH ABOVE STANDARD AND

PECIFICATION AND SATISFIED THE REQUIRMENTS.
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CUSTOMER PRODUCT Steel pipe
PURCHASER CUSTOMER” S NO. 272719 CERTIFICATION NO. 1720302332
DATE OF DELIVE 20210717 CONTRACT NO. 620074522
ASME B36. 10M~1996
SPECIFICATION ASTM A106/A53 GR.B CUSTOMER ORD & DATE OF ISSUE 20210717
No Coating <
STAMP OF MILL CTER \Qu LICENSE XK05-108-001
0. | 267 | WT. 3.50 Length Scope 6. 00m—12. 00m otal Length Total Bundles | order quantity. 6.47 MT
Total pcs ﬁ_,oﬂmH Weight Tw. 47 MT \_ Delivery Condition _ %ﬂ.&m ) aking Method ~ Hot Finished Seamless
eate Tensile T
Chemical Composition% ensile lest Impact Test
I G.L.=L1 B mmﬁm:mm icrost| Grain
Heat CiSijMn] P | S | VINijCr|Mo|Cu]|Nb Lot Y.S. Test [Fucturel size
Nl No. (M2M2T2l2l3 3 (3212223 No. | %pp| 5 L4 [BL] BB od i bs »
1=X10, 2=X100, 3=X1000, 4=X10000, 5=X100000 415 MPa % 11273 |AVG
MIN 17110129 | —| — [ —|—|—[—|—| — 240 |415 1 25 | =
_MAY 221 — 1135150 ] 58 13014040 )15]40] 10 o 8585 | = | 197
1| 21133 Hi{21{ 15172 |21( 25 17|18 21} 5 {17| 6 45218 P 250 | 465 |26.5| 160
M C PRlt| 255 | 470 |27.0] 165
5 211
6
7
8
9
E.T. - = E.MI. = — U.T. = = M.P. 1. — W.T. Mesure % Visual& Dimensions | Good | Coating | - — | Drift Test | - -
Coverage
Expansion Ring Expansion Ring Tensile Flattening Bending Heak eesbacat b
== - - # = Good =i & = = Good
NOTES G.L.=Gauge Length L1=5.65 SQRT(F0) #1  Procese Continuous Casting *2 Chemical Composition H=Heat(Ladle) Analysis *3
Size 2= Strip TX20mm *5 Orientation 1= Longitudinal %6 = os
REMARK
— E HERE CERTIFY THAT THE MATERIAL. HEREIN DESCRIBED HAS BEEN MANUFACTURED, TESTED IN ACCORDANCE WITH ABOVE STANDARD AND
ISPECIFICATION AND SATISFIED THE REQUIRMENTS.
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CUSTOMER PRODUCT Steel pipe
PURCHASER CUSTOMER” S NO. 425189 CERTIFICATION NO. 120384325
20210717 CONTRACT NO. 620032592
ASME B36. 10M-1996
SPECIFICATION ASTM A106/A53 GR.B DATE OF ISSUE 20210717
No Coating
LICENSE XK05-108-001
0.D. 33.40 W.T. — 4.00 Length Scope , ength Total Bundles Order Quantity. 7.89 MT
Total pes | Total Weight | 7.89MT Delivery COygt s-Rolled baking Method | Hot Finished Seanless
. ‘g Tensile Test
Chemical Composition% < Impact Test
1. p G.L.=L1 S Hardoesy; crost| Grain
Heat C|SifMn|P | S | V|Ni[Cr|Mo]|Cu|Nb Lot Y.S. Test [Fucture| size
No-l No. \MPIaTz2l2 3| s [3 (22 l2]2]53 No. wf *6 ﬁm.m.r:mmﬁm °
1=X10, 2=X100, 3=X1000, 4=X10000, 5=X100000 MPa % 11213 JAVG
MIN 17wl |—| —l=l—=]—=]—1—[— 240 1415125 | —
AY 22| —[135]50] 58 130/40]40(15]40] 10 cis 585 | — 197
1] 21142 H|19| 15|75 |21 | 27 | 16|18 |21 | 5 |17| 6 56352| P 260 | 465 |27.0( 176
M C PRI1| 265 | 475 |27.0] 177
5
2 |1
6
7
8
9
E.T: e E-M 1. = e U.T. == MP. 1. e W. T. Mesure Visual& Dimensions | Good | Coating | - — | Drift Test | — ~
Coverage
Expansion Ring Expansion Ring Tensile Flattening Bending Rt Trentmsit Nz
- - - - = = Good = - - Good
NOTES G. L.=Gauge Length L1=5.65 SQRT(F0) %1  Procese Continuous Casting *2 Chemical Composition H=Heat(Ladle) Analysis *3
ize 2= Strip TX20mm *5 Orientation 1= Longitudinal *6 = os
REMARK
—— WE HERE CERTIFY THAT THE MATERIAL. HEREIN DESCRIBED HAS BEEN MANUFACTURED, TESTED IN ACCORDANCE WITH ABOVE STANDARD AND
N w_umn:.‘mo?_.moz AND SATISFIED THE REQUIRMENTS.
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CUSTOMER PRODUCT Steel pipe
PURCHASER CUSTOMER’ S NO. 328552 CERTIFICATION NO. T20384236
Ve 4 LIV 20210717 CONTRACT NO. 620032428
ASME B36. 10M~1996
SPECIFICATION ASTM A106/A53 GR.B CUSTOMER ORDER NO. \é DATE OF ISSUE 20210717
No Coating
STAMP OF MILL INSPE! i P LICENSE XK05-108-001
Ial
0.0. | 38.00 | WT. | 4.00 Length Scope 6. 00m—12. 00m Thghength || &) Total Bundles Order Quantity. 8.25 M
Total pes ] Total Weight  [8.28Mr Delivery Condition sehleg . Wakflg Method | Hot Finished Seamless
. - ificats sile Test
Chemical Composition% “ Impact Test
i p G.L.=L1 P :mwm:mm icrost| Grain
Heat C|Si|Mon| P | S | V|Ni|Cr|Mo]|Cu]|Nb Lot Y.S. Test [Fucture] size
Nl No. IMPET2lz]3l3 (322 2[2]3 No. | 4pwie| 46 5o fl.| W Aol
1=X10, 2=X100, 3=X1000, 4=X10000, 5=X100000 4 5 MPa % 1{2]3|AVG
MIN i —1 —1—|—|—=1—1—| — 240 | 415 [ 25 [ —
MAY 22— 1135150} 58 13040 )40 15|40 10 — 585 | — 197
1) 21148 H|18|16 |77 |20 | 27 |18|19|20]| 9 |15| 4 65127( P 265 | 470 |28.5( 180
M c pifi| 260 | 455 |27.0| 185
5 0
6
7
8
9
E.T. = & E.M 1. - U.T. = o MP.I. - - W. T. Mesure —% Visual& Dimensions | Good | Coating | = — | Drift Test | — -
Coverage
Expansion Ring Expansion Ring Tensile Flattening Bending Wt Treetnomt K
- = == == Good - - 5 Good
NOTES G.L.=Gauge Length L1=5.65 SQRT(F0) *1  Procese Continuous Casting *2 Chemical Composition H=Heat(lLadle) Analysis *3
Size 2= Strip TX20mm *5 Orientation 1= Longitudinal *6 = os
REMARK

SURVEYOR

WE HERE CERTIFY THAT THE MATERIAL. HEREIN DESCRIBED HAS BEEN MANUFACTURED, TESTED IN ACCORDANCE WITH ABOVE STANDARD AND
SPECIFICATION AND SATISFIED THE REQUIRMENTS.
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CUSTOMER PRODUCT Steel pipe
PURCHASER CUSTOMER” S NO. 215263 CERTIRICATION NO. T20384222
Wtk V5 BELEVERY 20210717 CONTRACT NO. 620032414
ASME B36. 10M-1996
SPECIFICATION ASTM A106/A53 GR.B CUSTOMER ORDER NO. \ DATE OF ISSUE 20210717
No Coating
STAMP OF MILL INSPE! P LICENSE XK05-108-001
0.D. 38.00 W.T. 5.50 Length Scope 6. 00m—12. 00m T ength / N/ Total Bundles % Order Quantity. 10. 11 MT
Total pes Total Weight | 10.1IMT | Delivery Condition | solileg; . Wakifls Method | Hot Finished Seamless
. o ificats sile Test
Chemical Composition% 2 Impact Test
i p G.L.=L1 . mmwm:mm wowoﬁ Grain
Heat C|Si|[Mn|[P | S | V[Ni|[Cr|Mo|Cu]|Nb Lot Y.S. Test [fucture| size
Nl No. N2 aT2l2]3]3 3 2]2]2]2]3 No. | %ppe| 5 ¥ B m.r:mmM%m
1=X10, 2=X100, 3=X1000, 4=X10000, 5=X100000 4 |5 MPa % 123 |AVG
MIN Tl 29— — === —=1—1]— 240 | 415 | 25 | —
MAY 221 —1135/50| 58 [30]40/40]15/40{ 10 - 585 | — | 197
1| 21648 H|19|16| 77|20 27 | 191920 9 | 15| 4 38142| P 265 | 470 |28.5| 180
M C PR[L| 260 | 455 |27.0] 185
5 2 |1
6
7
8
9
E.T. - - E.ML - - U.T. - - MP.L | -- W.T. Mesure % Visual& Dimensions | Good | Coating | - — | Drift Test | - -
Coverage
Expansion Ring Expansion Ring Tensile Flattening Bending Raat Treatueny i
== - - =~ Good =i & == Good
NOTES G.L.=Gauge Length L1=5.65 SQRT(F0) %1  Procese Continuous Casting Chemical Composition H=Heat(Ladle) Analysis *3
ize 2= Strip TX20mm *5 Orientation 1= Longitudinal *6 = os
REMARK

SURVEYOR

HERE CERTIFY THAT THE MATERIAL. HEREIN DESCRIBED HAS BEEN MANUFACTURED, TESTED IN ACCORDANCE WITH ABOVE STANDARD AND
PECIFICATION AND SATISFIED THE REQUIRMENTS.




BAOSHAN IRON&STEEL CO., LTD.
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CUSTOMER PRODUCT Steel pipe
PURCHASER CUSTOMER” S NO. 527482 CERTIFICATION NO. T20383296
TRl OF MELIVERY 20210717 CONTRACT NO. 620032594
ASME B36. 10M-1996
SPECIFICATION ASTM A106/A53 GR.B CUSTOMER ORDER NOQ N DATE OF ISSUE 20210717
No Coating AN
STAMP OF MILL INSH .r/mw LICENSE XK05-108-001
0.D. 42. 40 W.T. 4.00 Length Scope 6. 00m—12. 00m Total Bundles Order Quantity. 7.54 MT
Total pcs T,o\nmy Weight x_ 7. 23MT Delivery Condition ; _ Hot Finished Seamless
Chemical Composition% Impact Test
P P :mwm_:mm icrost| Grain
No.| Heat [f|3[CISi]Mn[ P S TVINi[Cr[Wo]CuNb - Test [FUOWUEY BiZe
. No. 2121213 3 31212 1212]3 M ﬂ m
1=X10, 2=X100, 3=X1000, 4=X10000, 5=X100000 % 11213 AVG
MIN 17110129 [— — | —|—|—|—|— | — =
MAX 22] — 1135150 | 58 |30]40)40]15]40] 10 — 585 | — | 197
1 21160 H]19] 16|78 121) 26 | 1912021 | 8 |16 4 65325| P 255 | 450 |26.5]| 165
M C PRlt| 260 | 455 |27.0| 170
5 2 |1
6
7
8
9
E.T. - - EMIL - - U T. - - MP.I | -~ W. T. Mesure E—— Visual& Dimensions | Good | Coating | - = | Drift Test | - -
Coverage
Expansion Ring Expansion Ring Tensile Flattening Bending toet Treamment Hor
= = = = = = Good = e Good
NOTES G. L. =Gauge Length L1=5.65 SQRT (F0) *1  Procese Continuous Casting #*2 Chemical Composition H=Heat(Ladle) Analysis *3
Size 2= Strip TX20mm %5 Orientation 1= Longitudinal *6 = os
REMARK

SURVEYOR

WE HERE CERTIFY THAT THE MATERIAL. HEREIN DESCRIBED HAS BEEN MANUFACTURED, TESTED IN ACCORDANCE WITH ABOVE STANDARD AND
PECIFICATION AND SATISFIED THE REQUIRMENTS.




BAOSHAN IRON&STEEL CO., LTD.
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MAGOC02 PAGE 1 OF 1
CUSTOMER PRODUCT Steel pipe
PURCHASER CUSTOMER’ S NO. 328546 CERTIFICATION NO. T20381432
DALE. 9 B EVERT 20210717 CONTRACT NO. 620032441
ASME B36. 10M~1996
SPECIFICATION ASTM A106/A53 GR.B CUSTOMER ORDER NO. DATE OF ISSUE 20210717
No Coating
STAMP OF MILL INSP ¢ LICENSE XK05-108-001
0.D. 48.30 | W.T. 4.00 Length Scope 6. 00m—12. 00m Lengf0%*| &3 | Total Bundles Order Quantity. 6.87 MT
Total pcs Total Weight T 37MT _r_um:iwd\ Condition ﬁ olled % g Method Hot Finished Seamless
Chemical Composition% W il Igfisile Test Tmpact Test
. D o G.L.=L1 o :mu.mzmm icrost| Grain
Heat C|[Si|Mn| P ] S | V[Ni|Cr[Mo]|Cu]|Nb Lo Y.S. Test [fucture| size
Nol No. M2 T2 T2 313 321212123 No | xppr) +6 1.5, jE.L.] HB : s
1=X10, 2=X100, 3=X1000, 4=X10000, 5=X100000 5 MPa % 112 |3 |AVG
MIN 17110129 | = | = | =1— —]=|=| = o210 | 415 251 —
_MAY 221 —1135]50] 58 130]140|40115]140] 10 =52 585 | — 1197
1| 22848 H{19{ 17172125 23 {21|18{21| 8 |16] 5 28214| P 265 | 470 |27.0| 156
M C pRlL| 270 | 475 |27.5] 157
5 2 (1
6
7
8
9
E.T. - - E.M. I - - U.T. - - MP.L | -- W. T. Mesure —% Visual® Dimensions | Good | Coating [ - — | Drift Test | - -
Coverage
Expansion Ring Expansion Ring Tensile Flattening Bending Hoat: Teustmont o
- - = - - Good - - G Good
NOTES G. L. =Gauge Length L1=5.65 SQRT (F0) *¥1  Procese Continuous Casting *2 Chemical Composition H=Heat(Ladle) Analysis *3
) Size 2= Strip TX20mm *5 Orientation 1= Longitudinal *6 = os
REMARK
— HERE CERTIFY THAT THE MATERIAL. HEREIN DESCRIBED HAS BEEN MANUFACTURED, TESTED IN ACCORDANCE WITH ABOVE STANDARD AND

E
mﬁmgzo»‘_.woz AND SATISFIED THE REQUIRMENTS.
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CUSTOMER PRODUCT Steel pipe
PURCHASER CUSTOMER’ S NO. 954213 CERTIFICATION NO. T20381441
RATE. G . vir 10717 CONTRACT NO. 620032438
ASME B36. 10M-1996
SPECIFICATION ASTM A106/A53 GR. B CUSTOMER ORDER NO. DATE OF ISSUE 20210717
No Coating >
STAMP OF MILL INSPECT \ - ICENSE XK05-108-001
0.D. 48. 30 W.T. 4.00 Length Scope 6. 00m—12. 00m Tot th . : tal Bundles Order Quantity. 7.22 MT
Total pcs Hao&mw Weight T 22MT Delivery Condition A d , nbw ingfMethod H Hot Finished Seamless
W
Chemical Composition% wTe e, Test Impact Test
iR p g .L.=L1 » :mwmsmm icrost| Grain
Heat C|Si{Mn [P [ S V [Ni[Cr [Mo]|CulNb Lot Y.S. Test [Fucture) size
No-l No. |MPleT2l2[3[3 322 2]2]3 No. |xpeps| 45 La@Lll Rpee
1=X10, 2=X100, 3=X1000, 4=X10000, 5=X100000 45 MPa % 1123 ]AVG
MIN 7MW 21— = =|—]—l—]|—=1= 240 | 415 | 25 | —
AX 22| — 1135150 | 58 (3014040115140} 10 e 585 | — | 197
1 21660 H{19( 17|72 (25| 23 |21|18(21 |18 {16} 5 28542| P 265 | 470 |27.0| 156
M C PR[L| 270 | 475 |27.5] 157
5 2 (1
6
7
8
9
E.T. o= E.MI. = U.T. i RPI.| -~ W. T. Mesure —% Visual& Dimensions | Good | Coating | = - | Drift Test | — -
Coverage
Expansion Ring Expansion Ring Tensile Flattening Bending Rt Trsiont R
- - - - - - Good - - - - Good
NOTES G.L.=Gauge Length L1=5.65 SQRT (F0) %1  Procese Continuous Casting *2 Chemical Composition H=Heat(Ladle) Analysis %3
Size 2= Strip TX20wm *5 Orientation 1= Longitudinal *6 = os
REMARK
" E HERE CERTIFY THAT THE MATERIAL. HEREIN DESCRIBED HAS BEEN MANUFACTURED, TESTED IN ACCORDANCE WITH ABOVE STANDARD AND
SRS SPECIFICATION AND SATISFIED THE REQUIRMENTS.
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MAGOC02 PAGE 1 OF 1
CUSTOMER PRODUCT Steel pipe
PURCHASER CUSTOMER” S NO. 541256 CERTIFICATION NO. T20383418
W BRIV 0210717 CONTRACT NO. 620032224
ASME B36. 10M-1996 Fan 02y N
SPECIFICATION ASTM A106/A53 GR.B CUSTOMER ORDER NO. A/// &\ DATE OF ISSUE 20210717
No Coating N .
STAMP OF MILL INSPECTER XK05-108-001
0.D. 57.00 W.T. 5.50 Length Scope 6. 00m—12. 00m Order Quantity. 9.03 MNT
Total pcs Total Weight Po. 03MT % Delivery Condition _ b:oﬁ Finished Seamless
Chemical Composition% Impact Test
ol & ° P :mwm:mmiwnﬁo@ Grain
Heat C|Si{Mn|{P S VINi{Cr{Mo|Cu|Nb Test [Fucture| size
Nool o (M2[oT2l2(3 13 3222022 No. | kppe| b .5 jBL ) BB Abie i
1=X10, 2=X100, 3=X1000, 4=X10000, 5=X100000 4 5 MPa 11213 I[AVG
MIN 17110129 | —| — | —|—|—=|—|—|[— 240 | 415 | 256 | —
MAY 221 — 1135150 58 }130140]40 15140/ 10 = 585 | — 197
1 21173 H|20| 17178 21| 26 |19 (20|21 | 8 |16| 4 21785 P 250 | 450 (26.5] 165
M C vw 11 260 | 455 |27.0) 170
5 eh
6
7
8
9
E.T. -~ E.M L - - U.T. - - MP.L | -- W. T. Mesure 3 Visual& Dimensions | Good | Coating | - - | Drift Test | - -
Coverage
Expansion Ring Expansion Ring Tensile Flattening Bending Hegt  Troaoment N
o oo = = = = Good = = o= Good
NOTES G. L.=Gauge Length L1=5.65 SQRT(F0) %]  Procese Continuous Casting *2 Chemical Composition H=Heat(Ladle) Analysis *3
Size 2= Strip TX20mm #*5 Orientation 1= Longitudinal *6 = os
REMARK
iR WE HERE CERTIFY THAT THE MATERIAL. HEREIN DESCRIBED HAS BEEN MANUFACTURED, TESTED IN ACCORDANCE WITH ABOVE STANDARD AND
oK SPECIFICATION AND SATISFIED THE REQUIRMENTS.
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CUSTOMER PRODUCT Steel pipe
PURCHASER CUSTOMER’ S NO. 954216 CERTIFICATION NO. T20383205
SR I 0210717 CONTRACT NO. 620032315
ASME B36. 10M-1996 .17
SPECIFICATION ASTM A106/A53 GR.B CUSTOMER ORDER NO. h/z &\ DATE OF ISSUE 20210717
No Coating N .
STAMP OF MILL INSPECTER XK05-108-001
0.D. % 57.00 W.T. 7.00 % Length Scope 6. 00m—12. 00m Order Quantity. 9.03 MT
Total pcs f‘_.oﬁm: Weight Tw. 03MT _ Delivery Condition F Hot Finished Seamless
Chemical Composition% Impact Test
p d :mwm:mm icrost| Grain
Heat |¥|¥[CJSiJMn] P ] S [V [Ni]Cr[Mo]CulNb Test [ructure| size
No.| N 112 * | [ | %
0. 21211213 3 3122223 3 lal7l8
1=X10, 2=X100, 3=X1000, 4=X10000, 5=X100000 11213 I|AVG
MIN 17110129 | —| — | —|—|—|—=]|—|— 240 415 | 25 | —
MAY 22— 1135150 58 130140140 }15140] 10 = 5856 | — 1197
1 21673 H|19|18 |75 (20| 26 [19(20(21( 8 |16 4 41526} P 255 450 126.5] 165
M C PRILY 265 455 127.0] 170
5
1
6 F
T
3
9
E. T. i a E-MI. - U.T. el MP. L = = W. T. Mesure % Visual& Dimensions | Good | Coating [ — — | Drift Test | - -
Coverage
Expansion Ring Expansion Ring Tensile Flattening Bending Heot Trostmsut L
- - - - - - Good - - - - Good
NOTES G.L.=Gauge Length L1=5.65 SQRT(F0) %]  Procese Continuous Casting #*2 Chemical Composition H=Heat(Ladle) Analysis *3
ize 2= Strip TX20mm *5 Orientation 1= Longitudinal *6 = os
REMARK
— WE HERE CERTIFY THAT THE MATERIAL. HEREIN DESCRIBED HAS BEEN MANUFACTURED, TESTED IN ACCORDANCE WITH ABOVE STANDARD AND
. ISPECIFICATION AND SATISFIED THE REQUIRMENTS.




BAOSHAN IRON&STEEL CO., LTD.

INSPECTION CERTIFICATE

3521TONGJI ROAD.BAOSHAN DISTRICT
201900 SHANGHALP.R.CHINA
TEL:(021)56782011 FAX:(021)56788269
HTTP:\\WWW.BAOSTEEL.COM\BSTIM

MAGOC02 PAGE 1 OF 1
CUSTOMER PRODUCT Steel pipe
PURCHASER CUSTOMER’ S NO. 258756 CERTIFICATION NO. T20382188
B OF BELIVERT 20210717 CONTRACT NO. (20032321
ASME B36. 10M~1996
SPECIFICATION ASTM A106/A53 GR.B CUSTOMER ORDER DATE OF ISSUE 20210717
No Coating
STAMP OF MILL I LICENSE XK05-108-001
—ad
0.D. 60. 30 W. T. 4.00 Length Scope 6. 00m—12. 00m al R@mﬂm@ = Total Bundles Order Quantity. 8.66 MT
Total pcs ?,oﬁmH Weight 8. 66MT Delivery Condition h &~ As-Rolled N ing Method % Hot Finished Seamless
. s seal qulity ensile Test
A Chemical Composition% cartifi G L =L1 Impact Test :B.m:mm fevost] Besin
Heat C{Si{Mn[P [ S | VINi{Cr{Mo|{CulNb Y.S. Test [ructure] size
No. No. 112 5121213 3 31212121213 No. w** *6 T.S. |E.L.| HB Mwm
1=X10, 2=X100, 3=X1000, 4=X10000, 5=X100000 4 b MPa % 1123 |AVG
MIN 1711029 | —|[ — | —{—[—{—1—1— 240 | 415 |1 25 | —
MAX 22| —[135]50| 58 |30/40]40[15]40/ 10 — 585 | — 197
1 22860 H(18| 1975120 24 [20|19|21 | 8 |16 4 23541| P 255 | 460 |26.5( 165
M c PR 1| 260 | 465 |27.0{ 170
5 2 |1
6
7
3
9
E.T. - - E.M I - - U.T. - - MP. L - W. T. Mesure SR Visual& Dimensions | Good | Coating | - - | Drift Test | - -
Coverage
Expansion Ring Expansion Ring Tensile Flattening Bending Heat “Trastwent L
- - - - - - Good - - - - Good
NOTES G. L.=Cange Length L1=5.65 SQRT (F0) *¥1  Procese Continuous Casting %2 Chemical Composition H=Heat(Ladle) Analysis #*3
Size 2= Strip TX20mm *5 Orientation 1= Longitudinal %6 = os
REMARK
SRV E HERE CERTIFY THAT THE MATERIAL. HEREIN DESCRIBED HAS BEEN MANUFACTURED, TESTED IN ACCORDANCE WITH ABOVE STANDARD AND

PECIFICATION AND SATISFIED THE REQUIRMENTS.




BAOSHAN IRON&STEEL CO., LTD.

INSPECTION CERTIFICATE

3521TONGJI ROAD.BAOSHAN DISTRICT
201500 SHANGHALP.R.CHINA
TEL:(021)56782011 FAX:(021)56788269
HTTPA\WWW.BAOSTEEL.COM\BSTIM

MAGOC02 PAGE 1 OF 1
CUSTOMER PRODUCT Steel pipe
PURCHASER CUSTOMER” S NO. 858517 CERTIFICATION NO. 120382174
DATE OF DELIVERY Vzc 17 CONTRACT NO. 620032321
ASME B36. 10M-1996
SPECIFICATION ASTM A106/A53 GR.B CUSTOMER ORDER NO. DATE OF ISSUE 20210717
No Coating -
STAMP OF MILL INSPECTER = %o:wv - ICENSE XK05-108-001
0.D. b 60. 30 W.T. 6.00 Length Scope 6. 00m—12. 00m Tota rmmﬁ:. . otal Bundles Order Quantity. 9.32 MT
Total pes Total Weight | 9. 32u7 | Delivery Condition AsRglied . e . Makigh Method | Hot Finished Seamless
Chemical Composition% mﬁml Test Impact Test
. D n G.L.=L1 P ¢ Eﬁmnmmiwonomﬁ Grain
Heat C1Si|Mn| P | S |V |Ni|Cr|Mo|Cul|Nb Lot Y.S. Test (FUcturel size
ZO. ZO. 112 M D) N 3 3 m 2 2 2 9 ..,w ZO. um_wnIn -3 *6 T. m. m. L. mw M v‘_Nn M
1=X10, 2=X100, 3=X1000, 4=X10000, 5=X100000 4 15 MPa % 1121} 3 |AVG
MIN 1711029 | — | — | —=[—|—=|—=]—| — 240 | 415 ) 25 | —
_MAY 22| — 1135|501 58 |30140/40(15]1401/ 10 == 585 | — | 197
1 21189 H|19(17| 75120 24 |20(19|21| 8 |16]| 4 42856 P 255 460 126.5] 165
M c pifi| 265 | 465 |27.0] 170
5 2 |1
6
7
8
9
E.T. -~ E.M. I - - U.T. - - WP L | -~ W. T. Mesure w—t Visual& Dimensions | Good | Coating | - - | Drift Test | - -
Coverage
Expansion Ring Expansion Ring Tensile Flattening Bending Boat Toogtmont L
3 - - - = Good = = = Good
NOTES G.L.=Gauge Length L1=5.65 SQRT(F0) *1  Procese Continuous Casting *2 Chemical Composition H=Heat(Ladle) Analysis *3
Bize 2= Strip TX20mm *5 Orientation 1= Longitudinal #*6 = o0s
REMARK
SRR WE HERE CERTIFY THAT THE MATERIAL. HEREIN DESCRIBED HAS BEEN MANUFACTURED, TESTED IN ACCORDANCE WITH ABOVE STANDARD AND
SPECIFICATION AND SATISFIED THE REQUIRMENTS.




BAOSHAN IRON&STEEL CO., LTD.

INSPECTION CERTIFICATE

3521TONGJI ROAD.BAOSHAN DISTRICT
201900 SHANGHAIP.R.CHINA
TEL:(021)56782011 FAX:(021)56788269
HTTPAWWW.BAOSTEEL.COM\BSTIM

MAGOCO02 PAGE 1 OF 1
CUSTOMER PRODUCT Steel pipe
PURCHASER CUSTOMER’ S NO. 542874 CERTIFICATION NO. T20382115
DATE OF DELIVERY 20210717 CONTRACT NO. 620032328
ASME B36. 10M—-1996
SPECIFICATION | ASTM A106/A53 GR.B CUSTOMER ORDER NO. DATE OF ISSUE 20210717
No Coating
STAMP OF MILL INSPE /% %\ LICENSE XK05-108-001
0.D. 60. 30 W.T. 8.00 Length Scope 6. 00m—12. 00m Length 2 Total Bundles Order Quantity. 10.45 MT
Total pes [ Total Weight | 10.45MT Delivery Condition | —Rol{Bdur)  akfhs Method | Hot Finished Sealess
; P le Test
Chemical Composition% . & Impact Test
s Secial L.=L1 o rmHm:mm icrost| Grain
Heat C)Si|MnjP ] S |V INi|Cr|Mo|Cu]|Nb Loberki Test [Fucture| size
X 1|2 1 . es
No No. ol o2 l2ls3] 3 13l2l2l21273 : m %6 | T S. |E.L.| HB
1=X10, 2=X100, 3=X1000, 4=X10000, 5=X100000 4 B MPa % 123 |AVG
MIN 17710 [ 29 [ =] = |—{—l—l=<=l==]== 240 | 415 | 25 | —
_MAY 221 — 1135|150 | 58 [30/40]40)15[40] 10 — 585 | — [197
1| 21689 H|18| 15|72 |21 23 |21|19|21| 8 |16 4 54852| P 260 | 460 |26.5| 165
M C Pl[1| 265 | 465 |27.0] 170
5
1
. 2
7
8
9
E.T. - - E.-M I - - U.T. - - M.P. L - W. T. Mesure - Visual& Dimensions | Good | Coating [ - — | Drift Test | - -
Coverage
Expansion Ring Expansion Ring Tensile Flattening Bending e L
- - == - - Good - - - - Good
NOTES G.L.=Gauge Length L1=5.65 SQRT(F0) *1  Procese Continuous Casting *2 Chemical Composition H=Heat(Ladle) Analysis 3
ize 2= Strip TX20mm *5 Orientation 1= Longitudinal *6 = os
REMARK
WE HERE CERTIFY THAT THE MATERIAL. HEREIN DESCRIBED HAS BEEN MANUFACTURED, TESTED IN ACCORDANCE WITH ABOVE STANDARD AND
SR ISPECIFICATION AND SATISFIED THE REQUIRMENTS.




BAOSHAN IRON&STEEL CO., LTD.

INSPECTION CERTIFICATE

3521TONGJI ROAD.BAOSHAN DISTRICT
201900 SHANGHALP.R.CHINA
TEL:(021)56782011 FAX:(021)56788269
HTTP\WWW.BAOSTEEL.COM\BSTIM

MAGOCO02 PAGE 1 OF 1
CUSTOMER PRODUCT Steel pipe
PURCHASER CUSTOMER’ S NO. 685397 CERTIFICATION NO. T3542512
HREE: U5 SeLIRENY 20210717 CONTRACT NO. 620033652
ASME B36. 10M-1996
SPECIFICATION ASTM A106/A53 GR.B CUSTOMER ORDER NO. DATE OF ISSUE 20210717
No Coating
STAMP OF MILL INS LICENSE XK05-108-001
0.D. 73.00 W.T. 5.00 Length Scope 6. 00m—12. 00m 1 Length = Total Bundles Order Quantity. 9. 05T
Total pes Total Weight  [.0MT | Delivery Condition | [ =Z2As-ROID ing Method Hot Finished Seamless
. ‘s sile Test
Chemical Composition o ial sefl for v G.L.=L1 Impact Test Hardnesiy; orost| Grain
*| % : - i s g
Heat C|Si|Mn| P | S [V |Ni|CrMo|CulNb Lo 1 Test [fucture| size
Nool No. |M2[aT2Tz(313(3]2]2]2]2]3 s % |T5 BL|W 1718
1=X10, 2=X100, 3=X1000, 4=X10000, 5=X100000 4 5 MPa % 1[2]3|AVG
MIN Wi |— — I=1=l=1=|—=]— 240 | 415 | 25 | —
_MAY 22| — 1135|50| 58 [30)40(40 151401 10 = 585 | — 1197
1 22873 H|17| 15|69 |21] 20 {20(18|20| 7 |15| 6 21542| P 255 | 450 (27.0] 160
M C PRIL| 265 | 455 |27.5| 165
5 o |1
6
7
8
9
E.T. - - E.M. 1. - - U.T - - MPIL | -- W. T. Mesure —% Visual& Dimensions | Good | Coating | - ~ | Drift Test | - -
Coverage
Expansion Ring Expansion Ring Tensile Flattening Bending Bt Theatamt ot
- - - - == Good & = - = Good
NOTES G.L.=Gauge Length L1=5.65 SQRT(F0) %1 Procese Continuous Casting #2 Chemical Composition H=Heat(Ladle) Analysis *3
Size 2= Strip TX20mm *5 Orientation 1= Longitudinal *6 = os
REMARK
WE HERE CERTIFY THAT THE MATERIAL. HEREIN DESCRIBED HAS BEEN MANUFACTURED, TESTED IN ACCORDANCE WITH ABOVE STANDARD AND
SRR SPECIFICATION AND SATISFIED THE REQUIRMENTS.




BAOSHAN IRON&STEEL CO., LTD.

INSPECTION CERTIFICATE

3521TONGIJI ROAD.BAOSHAN DISTRICT
201900 SHANGHALP.R.CHINA
TEL:(021)56782011 FAX:(021)56788269
HTTPA\WWW.BAOSTEEL.COM\BSTIM

MAGOC02 PAGE 1 OF 1
CUSTOMER PRODUCT Steel pipe
PURCHASER CUSTOMER” S NO. 418576 CERTIFICATION NO. 120381432
DATE OF DELIVERY 0717 CONTRACT NO. (620034185
ASME B36. 10M-1996
SPECIFICATION ASTM A106/A53 GR.B CUSTOMER ORDER NO. g - DATE OF ISSUE 20210717
No Coating &>
STAMP OF MILL INSPE - LICENSE XK05-108-001
%Dﬁ.ﬁv |
0.0. | 76.10 | W.T. 6.50 Length Scope 6. 00m—12. 00m To gth NJrotal Bundles | Order Quantity. |  10.21 MT
Total pcs qugp Weight Hc&?ﬁ% Condition _ wo%ﬁmH " .s w iffe Method b Hot Finished Seamless
Chemical Composition% mﬁm« Test Impact Test
A D G.L.=L1 3 Hardnesyg; o rost| Grain
Heat Cl|Si|Mn| P | S |V Cu | Nb Lot Y.S. ructure| size
No. No. 112 D) 2 9 3 3 3 P 3 No. M* r_n *6 T.S. |E.L. HB M M u\_\n M
1=X10, 2=X100, 4=X10000, 5=X100000 4 15 MPa % 1 3 IAVG
MIN 17(10]29 [ — | — | — e 240 T415 [ 25 [ —
MAY 22]1 — 1135|150 58 |30 401 10 — 585 | —— | 197
1 21114 H|19]17 )75 120 | 24 | 20 16| 4 41756 P 270 475 129.0] 170
M C PRlL| 275 | 480 |29.5| 175
5 2 |1
6
7
8
9
E.T. - - E-M.I. - - - - MP.I | -- W. T. Mesure —— Visual& Dimensions Coating Drift Test | - -
Coverage_
Expansion Ring Expansion Ring Tensile Bending Hokt Treatmest L
- = - - -- - Good
NOTES G.L.=Gauge Length L1=5.65 SQRT (F0) *¥1  Procese Continuous Casting *2 Chemical Composition H=Heat(Ladle) Analysis %3
Size 2= Strip TX20mm Orientation 1= Longitudinal *6 = os
REMARK
—— WE HERE CERTIFY THAT THE MATERIAL. HEREIN DESCRIBED HAS BEEN MANUFACTURED, TESTED IN ACCORDANCE WITH ABOVE STANDARD AND

PPECIFICATION AND SATISFIED THE REQUIRMENTS.




BAOSHAN TRON&STEEL CO.,LTD.

INSPECTION CERTIFICATE

3521TONGII ROAD.BAOSHAN DISTRICT
201900 SHANGHAILP.R.CHINA
TEL:(021)56782011 FAX:(021)56788269
HTTP\WWW.BAOSTEEL.COM\BSTIM

MAGOCO02 PAGE 1 OF 1
CUSTOMER PRODUCT Steel pipe
PURCHASER CUSTOMER” S NO. 432542 CERTIFICATION NO. 20381408
DATE OF DELIVERY CONTRACT NO. 20034151
ASME B36. 10M-1996
SPECIFICATION ASTM A106/A53 GR.B CUSTOMER ORDER NO. DATE OF ISSUE 20210717
No Coating 7
STAMP OF MILL INSPECHEE XK05-108-001
0.D. 76. 10 W.T. 10. 00 Length Scope 6. 00m——12. 00m Order Quantity. 10.21 MT
Total pcs b_,oﬂmH Weight ﬁo.m:z. Delivery Condition _ 4 Hot Finished Seamless
Chemical Composition% it Impact Test
ol % P G.L.=L1 D :m.H.MZQMEH.IOH.Omﬁ OH..@Mﬂ—
Heat C|Si|Mn )| P S | V|INi|Cr|Mo]|Cu]|Nb Lot Y.S. Test [rUcture| size
Nl Noo IMZT2l203]3 13]2]2]2]¢2 No | x| w5 |15 B B | ¢ lulslx °
1=X10, 2=X100, 3=X1000, 4=X10000, 5=X100000 4 5 MPa % 11213 ]AVG
MIN 17110129 | — | — | —[—|—|—|—|— 240 | 415 | 25 | —
MAY. 221 -—— 1135150 58 [ 304040 ]15]40 585 | — | 197
1 21614 H|20]18 73|21 | 24 |20(19|21]| 8 |16 27563 | P 265 | 475 [29.0] 170
M C PRlt| 275 | 480 |29.5/ 175
5 A
6
7
8
9
£.T. - - EM I - - U.T. - - MP.I | -- W. T. Mesure —— Visual& Dimensions | Good | Coating [ - ~ | Drift Test | - -
Coverage
Expansion Ring Expansion Ring Tensile Flattening Bending Heav Treatment N
= = - - = Good = - Good
NOTES G. L. =Gauge Length L1=5.65 SQRT (FQ) *]  Procese Continuous Casting *2 Chemical Composition H=Heat(Ladle) Analysis *3
Size 2= Strip TX20mm *5 Orientation 1= Longitudinal *6 = os
REMARK

SURVEYOR

HERE CERTIFY THAT THE MATERIAL. HEREIN DESCRIBED HAS BEEN MANUFACTURED, TESTED IN ACCORDANCE WITH ABOVE STANDARD AND
vanHwHo>ﬂHoz AND SATISFIED THE REQUIRMENTS.




BAOSHAN IRON&STEEL CO., LTD.

INSPECTION CERTIFICATE

3521TONGII ROAD.BAOSHAN DISTRICT
201900 SHANGHAIP.R.CHINA
TEL:(021)56782011 FAX:(021)56788269
HTTPA\WWW .BAOSTEEL.COM\BSTIM

MAGOC02 PAGE 1 OF 1
CUSTOMER PRODUCT Steel pipe
PURCHASER CUSTOMER” S NO. 432542 CERTIFICATION NO. T20381408
DATE OF DELIVERY 0717 CONTRACT NO. G20034151
ASME B36. 10M~1996
SPECIFICATION ASTM A106/A53 GR. B CUSTOMER ORDER NO. _» DATE OF ISSUE 20210717
No Coating W~
STAMP OF MILL INSPE! (Rour) - LICENSE XK05-108-001
0.D. 76. 10 W.T. 10. 00 Length Scope 6. 00m—12. 00m To gth / Total Bundles ﬂ Order Quantity. 10.21 MT
Total pcs Haoamw Weight 10. 21IMT ﬁ Delivery Condition 4 wo%&.&H ‘ .@ wﬂ Method f:oa Finished Seamless
Chemical Composition% sile Test Impact Test
i p G.L.=L1 P Emwm:mm icrost| Grain
Heat C|Si|Mn]| P S V |[Ni|Cr |Mo]|Cu]|Nb Lot Y.S. Test [fucture] size
N No NPTz lel3 13 (322223 No. | xpepe| 46 Lo fd. ) BB *lx|xx
1=X10, 2=X100, 3=X1000, 4=X10000, 5=X100000 4 |5 MPa % 11213 {AVG
MIN 1T W01 20 [ =] —= | —=|=]==V—=—] = 240 [ 415 | 25 | —
MAY 22) — 135150 ] 58 13014040 |15]40] 10 = 585 | — 1197
1 21614 H|20[ 18|73 |21]| 24 |20|19(21 |8 (16| 4 27563) P 265 | 475 [29.0} 170
M C PRl1| 275 | 480 |29.5| 175
5 o 1t
6
7
3
9
E.T. - - E.M I - - U.T. - - WP L | -- W.T.Mesure ek Visual& Dimensions | Good | Coating | - - | Drift Test | - -
Coverage
Expansion Ring Expansion Ring Tensile Flattening Bending Bt Tosatisnt L
B o= - il Good = = - - Good
NOTES G.L.=Gauge Length L1=5.85 SQRT(FO) *#1  Procese Continuous Casting *2 Chemical Composition H=Heat(Ladle) Analysis *3
Size 2= Strip TX20mm *5 Orientation 1= Longitudinal %6 = os
REMARK

SURVEYOR

PECIFICATION AND SATISFIED THE REQUIRMENTS.

E HERE CERTIFY THAT THE MATERIAL. HEREIN DESCRIBED HAS BEEN MANUFACTURED, TESTED IN ACCORDANCE WITH ABOVE STANDARD AND




BAOSHAN IRON&STEEL CO.,LTD.

INSPECTION CERTIFICATE

3521TONGJI ROAD.BAOSHAN DISTRICT
201900 SHANGHAIP.R.CHINA
TEL:(021)56782011 FAX:(021)56788269
HTTP\\WWW.BAOSTEEL.COM\BSTIM

MAGOC02 PAGE 1 OF 1
CUSTOMER PRODUCT Steel pipe
PURCHASER CUSTOMER’ S NO. 685428 CERTIFICATION NO. T3625427
HEE B DRIV 20210717 CONTRACT NO. (20032525
ASME B36. 10M-1996
SPECIFICATION ASTM A106/A53 GR.B CUSTOMER ORDER NO, DATE OF ISSUE 20210717
No Coating
STAMP OF MILL IN LICENSE XK05-108-001
0.D. 88.90 W.T. _ 5.50 Length Scope 6. 00m—12. 00m al Lengt. = Total Bundles Order Quantity. 10. 22T
Total pes | Total Weight l10. 22u7 Delivery Condition —Z:As—Rol led king Method | Hot Finished Seamless
Chemical Composition% fal seal  for quality m:m:m\ Test Impact Test
1 & cartif bl ’ :wumsmm icrost| Grain
Heat C|[Si|(Mn | P 8 V [Ni|[Cr |Mo[Cu][ Nb Y.S. Test [Fucture| size
Nt No. |M2[aT2T2 1313 3212 2]2]3 T | w0 q.m.m.r%wﬁm
1=X10, 2=X100, 3=X1000, 4=X10000, 5=X100000 4 |5 MPa % 11213 IAVG
MIN T[] =1=1=1=1=1=1= 240 [ 415 [ 25 | —
AY 221 — 1135150 58 {30140)40)15)40] 10 = 585 | — 197
1 22889 H{18{ 171701221 21 | 20(18)20) 7 |15} 6 21325| P 260 450 |27.0] 160
M C PRli| 265 | 455 |27.5] 165
5 2 11
6
7
8
9
E.T. - - E.MI - - U.T. - - M.P.I. - W. T. Mesure ——% Visual& Dimensions | Good | Coating | - — | Drift Test | - -
Coverage
Expansion Ring Expansion Ring Tensile Flattening Bending Rogt Tensenait o
& = - - = = Good = o= = Good
NOTES G.L.=Gauge Length L1=5.65 SQRT(FQ) *¥1  Procese Continuous Casting *2 Chemical Composition H=Heat(Ladle) Analysis *3
Size 2= Strip TX20mm #*5 Orientation 1= Longitudinal *6 = os
REMARK
E HERE CERTIFY THAT THE MATERIAL. HEREIN DESCRIBED HAS BEEN MANUFACTURED, TESTED IN ACCORDANCE WITH ABOVE STANDARD AND
AR PECIFICATION AND SATISFIED THE REQUIRMENTS.




BAOSHAN IRON&STEEL CO., LTD.

INSPECTION CERTIFICATE

3521TONGJI ROAD.BAOSHAN DISTRICT
201900 SHANGHALP.R.CHINA
TEL:(021)56782011 FAX:(021)56788269
HTTP:\WWW .BAOSTEEL.COM\BSTIM

MAGOCO02 PAGE 1 OF 1
CUSTOMER PRODUCT Steel pipe
PURCHASER CUSTOMER” S NO. 324156 CERTIFICATION NO. T20381471
CRlk o BELDRT sy 20210717 CONTRACT NO. 620032432
ASME B36. 10M-1996
SPECIFICATION ASTM A106/A53 GR.B CUSTOMER ORDER NO. z DATE OF ISSUE 20210717
No Coating
STAMP OF MILL INSPEC v XK05-108-001
0.D. 114. 30 W.T. 6. 00 Length Scope 6. 00m—12. 00m Order Quantity. 13. 47 MT
Total pcs _\\_,odm_. Weight 13. 47TMT — Delivery Condition _ A Hot Finished Seamless
Chemical Composition% Impact Test
p P mmwmumm icrost| Grain
No.| Heat [TI3[CTSi[Mn [P S TVINI[CriMo[Cullb Test [Fucturel size
| No. 22233 (322223 No. [epi| 46 5 kx|
1=X10, 2=X100, 3=X1000, 4=X10000, 5=X100000 5 MPa % 11213 |AVG
MIN 17110 [ 29 | — = [=l=]—{—]~1= 240 | 415 | 25 | —
MAY 22— |135]/50] 58 [30/40]40[15/40] 10 = 585 [ —— | 197
1 20814 H|18| 17|74 120 21 |21 |18|21| 8 |16]| 5 28549| P 265 | 470 (29.0] 170
2 C PR[1| 275 | 480 |29.5| 175
4
5 211
6
7
8
9
E.T. - - EM I - - U.T. = LP.L ) -- W. T. Mesure - % Visual& Dimensions | Good | Coating | — ~ | Drift Test
Coverage
Expansion Ring Expansion Ring Tensile Flattening Bending Hoet Jueetmput L
- - = = - = Good == — = Good
NOTES G.L.=Gauge Length L1=5.65 SQRT(F0) *¥1  Procese Continuous Casting *2 Chemical Composition H=Heat(Ladle) Analysis %3
ize 2= Strip TX20mm *5 Orientation 1= Longitudinal *6 = os
REMARK
o — HERE CERTIFY THAT THE MATERIAL. HEREIN DESCRIBED HAS BEEN MANUFACTURED, TESTED IN ACCORDANCE WITH ABOVE STANDARD AND

PECIFICATION AND SATISFIED THE REQUIRMENTS.




BAOSHAN IR

ON&STEEL CO. , LTD.

INSPECTION CERTIFICATE

3521TONGJI ROAD.BAOSHAN DISTRICT
201900 SHANGHAILP.R.CHINA
TEL:(021)56782011 FAX:(021)56788269
HTTPA\WWW.BAOSTEEL.COM\BSTIM

MAGOCO02 PAGE 1 OF 1
CUSTOMER PRODUCT Steel pipe
PURCHASER CUSTOMER” S NO. 842563 CERTIFICATION NO. 20381432
DATE OF DELIVERY 0210717 CONTRACT NO. G20034152
ASME B36. 10M-1996
SPECIFICATION ASTM A106/A53 GR.B CUSTOMER ORDER DATE OF ISSUE 20210717
No Coating
STAMP OF MILL INSRHEZER LICENSE XK05-108-001
0.D. 114. 30 W.T. 7.50 Length Scope 6. 00m—12. 00m Total Bundles % Order Quantity. 13.87 MT
Total pcs J’aoﬂ& Weight Em. 87MT Delivery Condition ..: alily k‘mﬁzm Method 1_\ Hot Finished Seamless
Chemical Composition% ile Test Impact Test
| p G.L.=L1 P Emﬁm:mm icrost| Grain
Heat C[Si|Mn|P | S [V |[Ni|[Cr|[Mo]|Cu[Nb Lot Y.S. Test [ructure| size
No. No. 112 2| 2 p) 3 3 3 9 2 2 P 3 No. WFT» *6 T.S. |E.L.| HB m—wn M u\.\.n um_wn
1=X10, 2=X100, 3=X1000, 4=X10000, 5=X100000 415 MPa % 1]213IAVG
MIN D[R === ]=1=1= 220 (415 [ %5 [ —
X 221 —1135)50) 58 130,40) 401540 10 o 585 | — 1197
1 21168 H{18| 17174120} 21 {21118}21 | 8 16| 5 32152| P 265 | 470 |29.0| 170
2 m PR21| 275 | 480 |29.5| 175
4
5 2 |1
6
7
8
9
E.T. - - EM I - - U.T. - - MP.L | -- W. T. Mesure = Visual& Dimensions | Good | Coating | = - | Drift Test | - -
Coverage
Expansion Ring Expansion Ring Tensile Flattening Bending Bost Treufmsnt L
- % = - - Good - - - - Good
NOTES G. L.=Gauge Length L1=5.65 SQRT(F0) %1  Procese Continuous Casting #2 Chemical Composition H=Heat(Ladle) Analysis *3
Size 2= Strip TX20mm %5 Orientation 1= Longitudinal *6 = os
REMARK

SURVEYOR

WE HERE CERTIFY THAT THE MATERIAL. HEREIN DESCRIBED HAS BEEN MANUFACTURED, TESTED IN ACCORDANCE WITH ABOVE STANDARD AND
SPECIFICATION AND SATISFIED THE REQUIRMENTS.




3521TONGJI ROAD.BAOSHAN DISTRICT
201900 SHANGHALP.R.CHINA

BAOSHAN IRON&STEEL CO., LTD. INSPECTION CERTIFICATE TEL(021)56782011 FAX:(021)56788269

HTTPAWWW.BAOSTEEL.COM\BSTIM

MAGOC02 PAGE 1 OF 1
CUSTOMER PRODUCT Steel pipe
PURCHASER CUSTOMER’ S NO. 324586 CERTIFICATION NO. T20381422
BATR B DELTVERY 20210717 CONTRACT NO. 620032474
ASME B36. 10M-1996 .
SPECIFICATION ASTM A106/A53 GR.B CUSTOMER ORDER NO. %l 4 ” DATE OF ISSUE 20210717
No Coating ;
STAMP OF MILL INSPECTERS LICENSE XK05-108-001
&S 2|
o.n. |168.30 | wr. | 7.00 Length Scope 6. 00m—12. 00m Tofs = Jrotal Bundles | Order Quantity. 16. 85MT
Total pcs ﬁ Total Weight Tm. 85MT Delivery Condition 4 4 Method _ Hot Finished Seamless
T SpeC Al el Tor g “
Chemical Composition% ifi engtle Test Impact Test
l % Y i L1 ? :mwm:mm,zwowoma Grain
Heat C|Si|Mn]| P S V [Ni|Cr|Mo|CulNb Test [Fucture| size
No. 112 S
| Yo 22233 (322223 t I ol el Bl B b
1=X10, 2=X100, 3=X1000, 4=X10000, 5=X100000 4 15 MPa % 11213 JAVG
MIN 17110129 | —| — |—|—|—|—(—1|— 240 | 415 | 256 | —
MAY 22| — 1135|150 ] 58 |30 [40]|40 |15 [40( 10 e 585 | — 1197
1 22868 H{19|18 (76 (21( 22 [20{18|21| 8 | 16| 5 48548 P 270 | 470 |29.0( 170
M C PR | 275 | 480 [29.5] 175
5 2 |1
6
7
8
9
E.T. - - E.M.I. - - U.T. - - MP.IL | -~ W. T. Mesure —— Visual& Dimensions | Good | Coating | - - | Drift Test | - -
Coverage
Expansion Ring Expansion Ring Tensile Flattening Bending Hoat Treetment L
- - - - - - Good - - - - Good
NOTES G.L.=Gauge Length L1=5.65 SQRT(F0) *]  Procese Continuous Casting #*2 Chemical Composition H=Heat(Ladle) Analysis %3
' Size 2= Strip TX20mm *5 Orientation 1= Longitudinal *6 = os
REMARK

SURVEYOR

WE HERE CERTIFY THAT THE MATERIAL. HEREIN DESCRIBED HAS BEEN MANUFACTURED, TESTED IN ACCORDANCE WITH ABOVE STANDARD AND
SPECIFICATION AND SATISFIED THE REQUIRMENTS.




BAOSHAN IRON&STEEL CO., LTD.

INSPECTION CERTIFICATE

3521TONGJI ROAD.BAOSHAN DISTRICT
201900 SHANGHAILP.R.CHINA
TEL:(021)56782011 FAX:(021)56788269
HTTPA\WWW BAOSTEEL.COM\BSTIM

MAGOCO02 PAGE 1 OF 1
CUSTOMER PRODUCT Steel pipe
PURCHASER CUSTOMER’ S NO. 542863 CERTIFICATION NO. T20381417
DATE OF DL IVERY 20210717 CONTRACT NO. 620634152
ASME B36. 10M-1996
SPECIFICATION ASTM A106/A53 GR.B CUSTOMER ORDER NO. % DATE OF ISSUE 20210717
No Coating
STAMP OF MILL INSPE! _."m/ XK05-108-001
o.n. |168.30 | wr. | 8.00 Length Scope 6. 00m—12. 00m v Order Quantity. 15. 15MT
Total pcs ﬁaoﬁmﬂ Weight 15. 15MT g Delivery Condition “ _ Hot Finished Seamless
jodl 108
Chemical Composition% ifi ? Impact Test
% i ificate =L1 P :mwm:mm icrostj Grain
Heat C|SijMn| P S | V|Ni|Cr|Mo]|Cu]|Nb T ructure| size
No. 1 est
o1 No. 2oT2 2313 (3 222023 LS R 2713
1=X10, 2=X100, 3=X1000, 4=X10000, 5=X100000 4 15 MPa % 11213 |AVG
MIN 711029 —] — [=[—=]—[—=1=[— 240 | 415 | 256 | —
MAY 221 —1135|50| 58 [30[40]40(15(401] 10 - 585 | — 1197
1 21119 H{19( 1876 |21 | 22 {20{18 (21| 8 |16} & 64152| P 270 | 470 [29.0] 170
M C PRIL| 275 | 480 [29.5] 175
5 2 (1
6
7
8
9
E.T. - - E.M I - - U.T. - - MPI | -~ W. T. Mesure ——— Visual& Dimensions | Good | Coating | - - | Drift Test | - -
Coverage
Expansion Ring Expansion Ring Tensile Flattening Bending Root ‘Treatmeit W
- = ' 1 s o Good s = - - Good
NOTES G.L.=Gauge Length L1=5.65 SQRT(F0) *]1  Procese Continuous Casting *2 Chemical Composition H=Heat(Ladle) Analysis #3
Size 2= Strip TX20mm *5 Orientation 1= Longitudinal #*6 = as
REMARK

SURVEYOR

WE HERE CERTIFY THAT THE MATERTAL. HEREIN DESCRIBED HAS BEEN MANUFACTURED, TESTED IN ACCORDANCE WITH ABOVE STANDARD AND
[SPECIFICATION AND SATISFIED THE REQUIRMENTS.




BAOSHAN IRON&STEEL CO., LTD.

INSPECTION CERTIFICATE

3521TONGJI ROAD.BAOSHAN DISTRICT
201900 SHANGHALP.R.CHINA
TEL:(021)56782011 FAX:(021)56788269
HTTP\WWW.BAOSTEEL.COM\BSTIM

MAGOC02 PAGE 1 OF 1
CUSTOMER PRODUCT Steel pipe
PURCHASER CUSTOMER” S NO. 964125 CERTIFICATION NO. T20381752
DATE OF DELIVERY 17 CONTRACT NO. 620032244
ASME B36. 10M~1996
SPECIFICATION ASTM A106/A53 GR.B CUSTOMER ORDER NO. /Aq 22 DATE OF ISSUE 20210717
No Coating =
STAMP OF MILL INSPECTERN =5 (Four CENSE XK05-108~-001
0.0. |180.00 | WT. | 10.00 Length Scope 6. 00m—12. 00m Total Wi TS1ffal Bundles | Order Quantity. 14. 74MT
Total pcs %eoﬁmp Weight %». T4NT :mﬁﬁwd\ Condition As- ~m@8.~ sw inggMethod _ Hot Finished Seamless
. . Test
Chemical Composition% e, Impact Test
. G.L.=L1 P mmﬂm:mmzmnwomd Grain
Heat C|Si|Man| P | S | V|Ni|Cr|Mo|Cu]|Nb Lot Y.S. Test [Fucturel size
Nt No.o \ME2T2l2l313 [3l2l2]2[2]3 No. | x| 46 1.3 |BL.{ HB 4 hiehs
1=X10, 2=X100, 3=X1000, 4=X10000, 5=X100000 4 5 MPa % 11213 |AVG
MIN 17110129 | —| — | —=|—=|—=[—|—|— 240 | 415 | 25 | —
MAY 221 — 1135|501 58 [30]40]40]15]40] 10 — 585 { — 1197
1] 21183 H|18| 17| 7520 22 [20(18|21| 8 |16 6 52241 P 250 | 450 |27.0] 165
2 C PR|L| 255 | 455 [27.5] 170
4
5 2 11
6
7
3
9
E.T. == E-M 1. - = U.T. - - MR L | ~-~ ¥.T. Mesure —% Visual& Dimensions | Good | Coating | - ~ | Drift Test | - -
Coverage
Expansion Ring Expansion Ring Tensile Flattening Bending ioat Troatmsat Y
- - - - — = Good == - - Good
NOTES G. L. =Gauge Length L1=5.65 SQRT(FQ) *1  Procese Continuous Casting *2 Chemical Composition H=Heat(Ladle) Analysis %3
= ize 2= Strip TX20mm %5 Orientation 1= Longitudinal #6 = os
REMARK

SURVEYOR

WE HERE CERTIFY THAT THE MATERIAL. HEREIN DESCRIBED HAS BEEN MANUFACTURED, TESTED IN ACCORDANCE WITH ABOVE STANDARD AND
SPECIFICATION AND SATISFIED THE REQUIRMENTS.




BAOSHAN IRON&STEEL CO., LTD.

INSPECTION CERTIFICATE

3521TONGJI ROAD.BAOSHAN DISTRICT
201900 SHANGHAILP.R.CHINA
TEL:(021)56782011 FAX:(021)56788269
HTTP\WWW.BAOSTEEL.COM\BSTIM

MAGOC02 PAGE 1 OF 1
CUSTOMER PRODUCT Steel pipe
PURCHASER CUSTOMER" S NO. 472638 CERTIFICATION NO. T20381745
DATE OF DELIVERY 17 CONTRACT NO. 620032232
ASME B36. 10M-1996
SPECIFICATION ASTM A106/A53 GR.B CUSTOMER ORDER NO. N \» DATE OF ISSUE 20210717
No Coating 3 .&
STAMP OF MILL INSPECTE M Duo ur CENSE XK05-108-001
0.0. |180.00] WT | 13.00 |  Length Scope 6. 00n—12. 00m Total &t P1ftal Bundles Order Quantity. 17. 05MT
Total pes | Total Weight  [17. oM Delivery Condition | As-Ty Lelpecial 98! TG AT o dlethod | Hot Finished Seanless
Chemical Composition% e Test Impact Test
1. G.L.=L1 P E@Hmsmm woMOma Grain
Heat C|Si|Mn| P} S | V|Ni|Cr|Mo]|CulNb Lot ¥.S. Test [Fucturel size
ZO. No. 1 M 9 D) N m w w 2 9 2 ) 3 ZO. m_wn* b *m T m. E. —x. mw M_wn M % M 8
1=X10, 2=X100, 3=X1000, 4=X10000, 5=X100000 4B MPa % 11213 |AVG
MIN 17110129 [ =1 — |—|=]=]— | —| = 240 415 | 25 | —
MAYX 22| —1135(50| 58 |30[{40|40(1540] 10 - 585 | — 1197
1 21683 H|19([ 1873 (21| 22 [20(18|21| 8 |16| 6 38693| P 255 455 |27.0] 165
M C PRI1| 255 455 |27.5] 170
) 0 |1
6
Vi
8
9
BT - = E.M 1. - = U.T. = e M.P. 1. == W.T. Mesure Visual& Dimensions | Good | Coating | = — | Drift Test | - —
Coverage
Expansion Ring Expansion Ring Tensile Flattening Bending Rk, Treatmmt L
- - =i = Good - - = & Good
NOTES G.L.=Cauge Length L1=5.65 SQRT (F0) *%1  Procese Continuous Casting *2 Chemical Composition H=Heat(Ladle) Analysis #*3
; Size 2= Strip TX20mm *5 Orientation 1= Longitudinal #*6 = os
REMARK
WE HERE CERTIFY THAT THE MATERIAL. HEREIN DESCRIBED HAS BEEN MANUFACTURED, TESTED IN ACCORDANCE WITH ABOVE STANDARD AND
S SPECIFICATION AND SATISFIED THE REQUIRMENTS.




BAOSHAN IRON&STEEL CO., LTD.

INSPECTION CERTIFICATE

3521TONGJI ROAD.BAOSHAN DISTRICT
201900 SHANGHALP.R.CHINA
TEL:(021)56782011 FAX:(021)56788269
HTTP\WWW.BAOSTEEL.COM\BSTIM

MAGOC02 PAGE 1 OF 1
CUSTOMER PRODUCT Steel pipe
PURCHASER CUSTOMER’ S NO. 644125 CERTIFICATION NO. 16352362
DATE TF DRLTVERY 20210717 CONTRACT NO. 620032525
ASME B36. 10M~1996
SPECIFICATION ASTM A106/A53 GR.B CUSTOMER ORDER NO DATE OF ISSUE 20210717
No Coating
STAMP OF MILL IN LICENSE XK05-108-001
0.D. 219. 10 W.T. 8. 00 Length Scope 6. 00m—12. 00m al L h o4 Total Bundles Order Quantity. 26. 48MT
Total pes | Total Weight l26. 48MT | Delivery Condition | §SZAsRolled king Method Hot Finished Seamless
Chemical Composition% ial seal|for qulity gensile Test Impact Test
certif G.L.=L1 P =mHm:meoH0md Grain
. Heat |73 [C]Sil¥n[P [ S [V [Ni[Cr[Mo[CulNb LS l1s leLln Test [ructure| size
%1 No. ol22 33 (32212273 TRl [ ....mmﬁnm
1=X10, 2=X100, 3=X1000, 4=X10000, 5=X100000 415 MPa % 11213 )AG
MIN 1710 |29 | = — === === 240 | 415 | 26 | —
MAX 22| — 135150 | 58 |30140[40|15([40] 10 p— 585 | — 1197
1 22819 H|18[16 |65 120 19 |21[19(20| 8 |16] 5 21485| P 255 | 460 |26.5| 155
2 C P[] 260 | 465 [27.0] 156
4
5 A
6
7
8
9
E.T. - - E. M I. - - U.T. - - MPI | -- W. T. Mesure m=—— Visualé Dimensions | Good | Coating | ~ = | Drift Test | - -
Coverage
Expansion Ring Expansion Ring Tensile Flattening Bending Weat. Troatwest L
= - - = e Good - - % = Good
OTES G.L.=Cauge Length L1=5.65 SQRT(F0) *¥]1  Procese Continuous Casting %2 Chemical Composition H=Heat(Ladle) Analysis #*3
: Size 2= Strip TX20mm *5 Orientation 1= Longitudinal *6 = os
REMARK
WE HERE CERTIFY THAT THE MATERIAL. HEREIN DESCRIBED HAS BEEN MANUFACTURED, TESTED IN ACCORDANCE WITH ABOVE STANDARD AND
RVEIR PECIFICATION AND SATISFIED THE REQUIRMENTS.




BAOSHAN IRON&STEEL CO., LTD.

INSPECTION CERTIFICATE

3521TONGJI ROAD.BAOSHAN DISTRICT
201900 SHANGHALP.R.CHINA
TEL:(021)56782011 FAX:(021)56788269
HTTP:\WWW.BAOSTEEL.COM\BSTIM

MAGOCO02 PAGE 1 OF 1
CUSTOMER PRODUCT Steel pipe
PURCHASER CUSTOMER’ S NO. 648514 CERTIFICATION NO. T6352422
bALE O BELIVERT 20210717 CONTRACT NO. (20032556
ASME B36. 10M-1996
SPECIFICATION ASTM A106/A53 GR.B CUSTOMER ORDER NO. DATE OF ISSUE 20210717
No Coating
STAMP OF MILL INS \w LICENSE XK05-108-001
0.. |219.10| WT. | 10.00 |  Length Scope 6. 00u—12. 00m 1 Lengt £\ | Total Bundles Order Quantity. 26. 62T
Total pcs ‘T,Onﬁ Weight Tm. 62MT L Delivery Condition 4 s—Rolled ing Method @ Hot Finished Seamless
. § o L ile Test
Chemical Composition% .Pﬁv. glie les Tmpact Test
.y W pae 6. L.=L1 b Hardnesyy; crost| Grain
Heat C|Si|Mn|P | S |V |Ni|[Cr[Mo|CulNb Y.<, Test [Fucture| size
Nt No. IMEBTz2l2ls[3 (322223 el La il mwwxm
1=X10, 2=X100, 3=X1000, 4=X10000, 5=X100000 4 15 MPa % 1123 AVG
MIN 17110129 | —| = | =l—|=|=1T—]— 240 | 415 | 26 | —
MAY 22| —[135]50| 58 130]40[40[15(401 10 = 585 | — 1197
1 21135 H{19({ 15|70 |21} 21 }19{18{21} 8 | 16| 6 21454| P 255 | 460 |27.0[ 165
M C pizlt| 260 | 465 |27.5 170
5 2 (1
6
7
8
9
E.T. - - E.M I - - U.T. - - MP.L | -~ W. T. Mesure oo Visual& Dimensions | Good | Coating | - — | Drift Test | - -
Coverage
Expansion Ring Expansion Ring Tensile Flattening Bending Hewt Tesetmont N
- - - - - - Good - - - Good
NOTES G. L.=Gauge Length L1=5.65 SQRT (FO) *¥1  Procese Continuous Casting #*2 Chemical Composition H=Heat(Ladle) Analysis %3
Size 2= Strip TX20mm *5 Orientation 1= Longitudinal *6 = os
REMARK

SURVEYOR

WE HERE CERTIFY THAT THE MATERIAL. HEREIN DESCRIBED HAS BEEN MANUFACTURED, TESTED IN ACCORDANCE WITH ABOVE STANDARD AND
SPECIFICATION AND SATISFIED THE REQUIRMENTS.




BAOSHAN TRON&STEEL CO. , LTD.

INSPECTION CERTIFICATE

3521TONGJI ROAD.BAOSHAN DISTRICT
201900 SHANGHALP.R.CHINA
TEL:(021)56782011 FAX:(021)56788269
HTTP:\WWW.BAOSTEEL.COM\BSTIM

MAGOC02 PAGE 1 OF 1
CUSTOMER PRODUCT Steel pipe
PURCHASER CUSTOMER’ S NO. 721563 CERTIFICATION NO. 76352432
B O JELINERY 20210717 CONTRACT NO. (20032541
ASME B36. 10M—-1996
SPECIFICATION ASTM A106/A53 GR.B CUSTOMER ORDER NO. DATE OF ISSUE 20210717
No Coating
STAMP OF MILL INS % LICENSE XK05-108-001
Q.D. H 219.10 Ww.T. 14. 00 Length Scope 6. 00m—12. 00m 1 Lengt .rl].wl Total Bundles Order Quantity. 32. 15MT
Total pes | Total Weignt B2.1swr | Delivery Condition s—Rolled “Walling Method | Hot Finished Seamless
. is ile T
Chemical Composition% A w& sile lest Impact Test
" ’ mﬁ.ﬁw 1 G.L.=L1 i :mﬁmzmm_zwowomﬁ Grain
Heat C|Si|Mn]| P | S V [Ni|Cr |Mo[Cu]lNb 1. Test [Fucture| size
ik 2 . 9 s
1=X10, 2=X100, 3=X1000, 4=X10000, 5=X100000 5 MPa % 11213 AVG
MIN 7029 —=] = [=[—=[—=1—=1—=1—= 2740 | 45 | %5 | —
_MAY 221 — (135|150 58 |30/40|40 151401 10 — 585 | — 1197
1 21625 H{18| 1671 |21} 21 {19]18)21 )| 8 |16]| 6 23625| P 250 | 460 |27.0] 165
M C PRli| 260 | 465 |27.5] 170
5
211
6
7
8
9
B. T - - EM I - - U.T. - - we 1| -- ¥.T. Mesure R Visual& Dimensions | Good | Coating | - — | Drift Test | - -
Coverage
Expansion Ring Expansion Ring Tensile Flattening Bending Heat ‘Treotaent N
= 8 = ik Good i == Good
NOTES G. L. =Gauge Length L1=5.65 SQRT (F0) *¥]1  Procese Continuous Casting #*2 Chemical Composition H=Heat(Ladle) Analysis %3
Size 2= Strip TX20mm *5 Orientation 1= Longitudinal *6 = os
REMARK

SURVEYOR

WE HERE CERTIFY THAT THE MATERIAL. HEREIN DESCRIBED HAS BEEN MANUFACTURED, TESTED IN ACCORDANCE WITH ABOVE STANDARD AND
PECIFICATION AND SATISFIED THE REQUIRMENTS.




3521TONGJI ROAD.BAOSHAN DISTRICT
201900 SHANGHAILP.R.CHINA

BAOSHAN IRON&STEEL CO., LTD. Hzm _umnﬂ, HOZ Omxﬁ H T; H O>~Hm TEL:(021)56782011 FAX:(021)56788269

HTTPA\WWW.BAOSTEEL.COM\BSTIM

MAGOC02 PAGE 1 OF 1
CUSTOMER PRODUCT Steel pipe
PURCHASER CUSTOMER” S NO. 354289 CERTIFICATION NO. T6353524

DATE OF DELIVERY 20210717 CONTRACT NO. 620032338
ASME B36. 10M-1996

SPECIFICATION ASTM A106/A53 GR.B CUSTOMER ORDER NO. DATE OF ISSUE 20210717
No Coating
STAMP OF MILL INSPECTER / LICENSE XK05-108-001
0.0. |273.00| WT. | 10.00 |  Length Scope 6. 00n—12. 00n Toffadetengt = W Total Bundles | Order Quantity. |  32.48MT
Total pcs ~ Total Weight TN. 48MT ; Delivery Condition H Method h:oﬁ Finished Seamless
Chemical Composition% 7 e Test Impact Test
| % L1 il © :mam:mmﬁnﬁoma Grain
Heat C|{Si|Mn| P | S | V|Ni|Cr|Mo]|CulNb T ructure| size
X 2 est
Nl No. MN2eT2 20313 (322 2123 : R Il B 1 B
1=X10, 2=X100, 3=X1000, 4=X10000, 5=X100000 4 MPa % 17213 |AVG
MIN 171029 —{ —[=|—|—|—~=|—1— 240 415 | 25 | —
MAY 22| —— [135[50 | 58 [30140140 (15401 10 == 585 | —— 1197
1 22883 Hi18{ 16171 (20) 20 {1818 )21| 8 |16 7 21457 P 260 450 128.0{ 170
M C Pi2il] 265 455 128.5| 175
5 2 11
6
7
8
9
BT o EMI == U.T. = = M.P. 1. - W. T. Mesure I Visual& Dimensions | Good | Coating | — — | Drift Test | - -
Coverage
Expansion Ring Expansion Ring Tensile Flattening Bending Heat Trathont L
= - = = Good = it e Good
NOTES G. L. =Cauge Length L1=5.65 SQRT (F0) *¥1  Procese Continuous Casting *2 Chemical Composition H=Heat(Ladle) Analysis *3
; Size 2= Strip TX20mm *5 Orientation 1= Longitudinal #*6 = os
REMARK

WE HERE CERTIFY THAT THE MATERTAL. HEREIN DESCRIBED HAS BEEN MANUFACTURED, TESTED IN ACCORDANCE WITH ABOVE STANDARD AND

RY!
SIRELR PECIFICATION AND SATISFIED THE REQUIRMENTS.




3521TONGJI ROAD.BAOSHAN DISTRICT
201900 SHANGHAI.P.R.CHINA

BAOSHAN TRON&STEEL CQ., LTD. INSPECTION CERTIFICATE TEL:(021)56782011 FAX:(021)56788269

HTTP\WWW.BAOSTEEL.COM\BSTIM

MAGOC02 PAGE 1 OF 1
CUSTOMER PRODUCT Steel pipe
PURCHASER CUSTOMER” S NO. 642573 CERTIFICATION NO. T6353574
DATE OF DELIVERY ze % \ 0717 CONTRACT NO. 20032332
ASME B36. 10M~1996
SPECIFICATION ASTM A106/A53 GR.B CUSTOMER ORDER NO \\» DATE OF ISSUE 20210717
No Coating =
STAMP OF MILL INSPE Q:E& e~ LICENSE XK05~108-001
0. D. 323.90 W.T. 10.00 Length Scope 6. 00m—12. 00m To 5 : Total mc:aﬁmm% ﬁ Order Quantity. 36. TAMT
Total pcs Total Weight Wm. T4MT ﬁ Delivery Condition H o011 egrtificate ing Method H Hot Finished Seamless
- s Tensile Test
Chemical Composition% L Impact Test
1 p G.L.=L1 pact e Hardnesiy; crost| Grain
Heat C|Si|Mn ] P | S | V|Ni[Cr|Mo]|Cu]|Nb Lot v.S. Test [Fucture| size
Nl No. o |M2TeT2 2031332121223 No. | %] b LS. [B.L.| HB |
1=X10, 2=X100, 3=X1000, 4=X10000, 5=X100000 4 15 MPa % 1123 AVG
MIN 17110129 —| — |[—|—=|—=|—=—|— 240 | 415 | 25 | —
MAY. 221 — 1135150 | 58 [30(40 (40151401 10 o= 585 | — 197
1 21157 H{181 15169 (22 25 | 15]|16(21 | 8 |16 7 28565| P 265 | 450 |28.0[ 170
M C pili| 270 | 455 |28.5| 175
5 2 11
6
7
8
9
E.T. - - E-M 1. -~ U.T. - - WP.L | -~ W. T. Mesure ——% Visual& Dimensions | Good | Coating | - — | Drift Test | - -
Coverage
Expansion Ring Expansion Ring Tensile Flattening Bending Hest Teootment L
= % % = Good - - # Good
NOTES G.L.=Gauge Length L1=5.65 SQRT (F0) *¥1  Procese Continuous Casting *2 Chemical Composition H=Heat(Ladle) Analysis *3
Size 2= Strip TX20mm *5 Orientation 1= Longitudinal *6 = os
REMARK

WE HERE CERTIFY THAT THE MATERIAL. HEREIN DESCRIBED HAS BEEN MANUFACTURED, TESTED IN ACCORDANCE WITH ABOVE STANDARD AND

SURVEYOR
’ SPECIFICATION AND SATISFIED THE REQUIRMENTS.




3521TONGJI ROAD.BAOSHAN DISTRICT
201900 SHANGHAI.P.R.CHINA

BAOSHAN TRON&STEEL CO. , LTD. INSPECTION CERTIFICATE TEL:(021)56782011 FAX:(021)56788269

HTTPA\WWW.BAOSTEEL.COM\BSTIM

MAGOC02 PAGE 1 OF 1
CUSTOMER PRODUCT Steel pipe
PURCHASER CUSTOMER’” S NO. 685741 CERTIFICATION NO. 76353528
PAYE OF DELIVERY 20210717 CONTRACT NO. 620032366
ASME B36. 10M~1996
SPECIFICATION ASTM A106/A53 GR.B CUSTOMER ORDER N & DATE OF ISSUE 20210717
No Coating
STAMP OF MILL IN LICENSE XK05-108-001
0.D. |406.40 | WT. | 10.00 |  Length Scope 6. 00n—12. 00m Gl Lédigdy) | S | Total Bundles | order Quantity. 36. 7N
Total pcs | Total Weight 6. s7uT Delivery Condition | _Rolled ing Method | Hot Finished Seanless
Chemical Composition% 1§} ) a:mZmlemmﬂ Impact Test
1 fiegg) * 29 6. L.=L1 gl te flardnesiyi crost| Grain
Heat C{SijMn}j P S VINi|{Cr|Mo]Cu| Nb Y.s. Test ructure| size
Nt Mo M2 T2l2(3]3 [3l2l2]2]2]3 No || g |T-S |BL | B | lulaix
1=X10, 2=X100, 3=X1000, 4=X10000, 5=X100000 4 5 MPa % 1123 AVG
MIN TR = = =1=1=1=1== 240 | 415 | 25 | —
MAY 221 —1135]50] 58 |30/40]40 15|40 10 — 585 [ — 1197
1 21110 H|18| 15|69 |20 21 | 18|18 |21 | 8 |16]| 7 21711( P 260 450 {27.0{ 165
M c Pi2ft| 265 | 465 [28.0] 170
5 o |1
6
7
8
9
E.T. - - EM I - - U T. - - MPI | -~ W. T. Mesure ——— Visual& Dimensions | Good | Coating | - - | Drift Test | - -
Coverage
Expansion Ring Expansion Ring Tensile Flattening Bending et Treatmat e
- = - - - - Good - - == Good
NOTES G.L.=Gauge Length L1=5.65 SQRT(F0) *1  Procese Continuous Casting *2 Chemical Composition H=Heat(Ladle) Analysis *3
Size 2= Strip TX20mm *5 Orientation 1= Longitudinal *6 = as
REMARK

WE HERE CERTIFY THAT THE MATERIAL. HEREIN DESCRIBED HAS BEEN MANUFACTURED, TESTED IN ACCORDANCE WITH ABOVE STANDARD AND

JRVI
SRR PECIFICATION AND SATISFIED THE REQUIRMENTS.




BAOSHAN IRON&STEEL CO., LTD.

INSPECTION CERTIFICATE

3521TONGJI ROAD.BAOSHAN DISTRICT
201900 SHANGHALP.R.CHINA
TEL:(021)56782011 FAX:(021)56788269
HTTP\WWW.BAOSTEEL.COM\BSTIM

MAGOCO02 PAGE 1 OF 1
CUSTOMER PRODUCT Steel pipe
PURCHASER CUSTOMER’ S NO. 524632 CERTIFICATION NO. T6358542
DATE OF DELIVERY 20210717 CONTRACT NO. (20036541
ASME B36. 10M—1996
SPECIFICATION ASTM A106/A53 GR.B CUSTOMER ORDER NO. -% DATE OF ISSUE 20210717
No Coating
STAMP OF MILL INS P LICENSE XK05-108-001
0.0. |457.20 | WT. | 10.00 |  Length Scope 6. 00m—12. 00m Lenfaur)] =] | Total Bundies Order Quantity. 36, §7MT
Total pes | Total Weight  B6.8MT | Delivery Condition | ARRolled  Yralfing Method | Hot Finished Seanless
Chemical Composition% ifi sile Test Impact Test
% — G.L.=L1 ’ Emwm:mm_ﬁowoﬁ Grain
Heat C|Si|[Mn|P | S |V |Ni|[Cr|Mo[Cu]|Nb Lo Y.s. Test [Fucturel size
Nool No. |M2%[2Tz 2033 (322223 No. | %pxe] %6 T.S. |E.L.| HB kb
1=X10, 2=X100, 3=X1000, 4=X10000, 5=X100000 4 15 MPa % 1123 JAVG
MIN U082 =] = [=1=—=1—=1=1— 240 [ 415 [ %5 | —
AY 221 — 1135|150 ] 58 1301404015140 10 = 585 | — | 197
1 22857 H|19{16 |72 (21| 20 [18|18|20| 7 |15 6 30475) P 265 460 |28.0| 165
M C P fL| 270 | 465 [28.5] 170
6
7
8
9
E.T - - EMIL - - U.T. - - MP.I | -~ ¥. T. Mesure —% Visual& Dimensions | Good | Coating | - - | Drift Test | - -
Coverage
Expansion Ring Expansion Ring Tensile Flattening Bending Heat Treatment Nt
® = - = = Good == = Good
NOTES G.L.=Gauge Length L1=5.65 SQRT(FO) #1  Procese Continuous Casting *2 Chemical Composition H=Heat(Ladle) Analysis *3
Size 2= Strip TX20mm #*5 Orientation 1= Longitudinal %6 = os
REMARK
§ E HERE CERTIFY THAT THE MATERIAL. HEREIN DESCRIBED HAS BEEN MANUFACTURED, TESTED IN ACCORDANCE WITH ABOVE STANDARD AND
SRR PECIFICATION AND SATISFIED THE REQUIRMENTS.
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CUSTOMER PRODUCT Steel pipe
PURCHASER CUSTOMER’ S NO. 425363 CERTIFICATION NO. T6358539
BER 8¢ Im Ry 20210717 CONTRACT NO. 620035418
ASME B36. 10M-1996
SPECIFICATION ASTM A106/A53 GR.B CUSTOMER ORDER NO. DATE OF ISSUE 20210717
No Coating
STAMP OF MILL INSPECTER m XK05-108-001
0.D. 508. 00 W.T. H 10. 00 Length Scope 6. 00m—12. 00m Order Quantity. 42. 13MT
Total pcs A—ﬁoamw Weight WM. 13MT Delivery Condition % ; Hot Finished Seamless
Chemical Composition% Impact Test
? v fm&m:mm icrost| Grain
Heat XECISi[Mn[ P S V [Ni|Cr |Mo|[Cu]|Nb Test [fucture| size
No. N 112 O O o
0. 2121213 3 31212121213 al7ls
1=X10, 2=X100, 3=X1000, 4=X10000, 5=X100000 1{213
MIN 177101 29 | =] —= [ —l= == [—~] == 415 e
_MAY 221 — 1135150 ] 58 |30/40| 40| 15401 10 585 197
1 22808 H|18| 15 (71 (21| 20 {18(18{20( 7 |15] 6 460 165
2 C 465 170
4
5
6
7
8
9
E.T. - - E. M I - - U.T. - - M.P. I - Visual& Dimensions | Good - = | Drift Test | - -
Coverage
Expansion Ring Expansion Ring Tensile Flattening Bending Reay: Uresichent
== = = - - Good - - = Good
NOTES G. L.=Gauge Length L1=5.65 SQRT(FQ) *1 Procese Continuous Casting Chemical Composition H=Heat(Ladle) Analysis *3
Size 2= Strip TX20mm *5 Orientation 1= Longitudinal #6 = os
REMARK
— WE HERE CERTIFY THAT THE MATERIAL. HEREIN DESCRIBED HAS BEEN MANUFACTURED, TESTED IN ACCORDANCE WITH ABOVE STANDARD AND

[SPECIFICATION AND SATISFIED THE REQUIRMENTS.
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CUSTOMER PRODUCT Steel pipe
PURCHASER CUSTOMER’ S NO. 541526 CERTIFICATION NO. 16358218
ISATE: G DELIYERY 20210717 CONTRACT NO. 620035339
ASME B36. 10M~1996
SPECIFICATION ASTM A106/A53 GR.B CUSTOMER ORDER NO. DATE OF ISSUE 20210717
No Coating ]
STAMP OF MILL INSPECTER % XK05-108-001
0.D. _ 609. 60 W.T. 10. 00 Length Scope 6. 00m——12. 00m Order Quantity. 48. 51MT
Total pcs Total Weight Wm.miﬁ Delivery Condition — ﬁ Hot Finished Seamless
Chemical Composition% Impact Test
D b E@Hmsmm icrost| Grain
No.| Heat [Y|5[CISilMn] P T S TVINi[Cr[Mo[Cullb Test [ructure| size
“| No. 212121313 ((3|2]2]2]2]3 M%m
1=X10, 2=X100, 3=X1000, 4=X10000, 5=X100000 11213 AVG
MIN 171029 )=] — == —]~]=1— 240 | 415 | 25 | —
MAY 22| —— 1135150 58 [30/401(40 151401 10 == 585 | — | 197
1 22810 H)19116 (72120} 21 | 191820 7 |15] 6 41852 P 265 | 465 |28.0] 165
M c PRIL| 275 | 460 |28.5] 170
5
1
; 2
7
8
9
E.T. - - EM I - - U.T. - - MP.L | -~ W. T. Mesure —% Visual& Dimensions | Good | Coating | - — | Drift Test | - -
Coverage
Expansion Ring Expansion Ring Tensile Flattening Bending toa} frontwent N
- - i == Good == - - Goad
NOTES G.L.=Gauge Length L1=5.65 SQRT(FQ) *1  Procese Continuous Casting *2 Chemical Composition H=Heat(Ladle) Analysis #3
Size 2= Strip TX20mm *5 Orientation 1= Longitudinal #*6 = os
REMARK
STRTET WE HERE CERTIFY THAT THE MATERIAL. HEREIN DESCRIBED HAS BEEN MANUFACTURED, TESTED IN ACCORDANCE WITH ABOVE STANDARD AND
ISPECIFICATION AND SATISFIED THE REQUIRMENTS.




